logo

Preview

schema
PosNumberNameCommentQuantity
Pos:1
Number:DC15923
Name:Frame
Comment:LH
Quantity:1
Pos:1
Number:DC18151
Name:Frame
Comment:LH (SUB FOR DC15923)
Quantity:1
Pos:10
Number:34M7033
Name:Spring Pin
Comment:5 X 30 MM (SUB FOR 34M5722)
Quantity:1
Pos:11
Number:24M7132
Name:Washer
Comment:8 MM
Quantity:3
Pos:12
Number:21M7183
Name:Screw
Comment:M10 X 30
Quantity:1
Pos:13
Number:19M7162
Name:Cap Screw
Comment:M8 X 15
Quantity:3
Pos:14
Number:C10108CX
Name:Plate
Comment:
Quantity:1
Pos:15
Number:14M7025
Name:Wing Nut
Comment:M10
Quantity:1
Pos:16
Number:CC15969
Name:Grip
Comment:
Quantity:1
Pos:17
Number:DC15981
Name:Lever
Comment:
Quantity:1
Pos:18
Number:CC15977
Name:Quadrant
Comment:
Quantity:1
Pos:19
Number:CC15438
Name:Spring
Comment:
Quantity:1
Pos:2
Number:DC15950
Name:Bracket
Comment:LH
Quantity:1
Pos:2
Number:DC18157
Name:Support
Comment:LH (SUB FOR DC15950)
Quantity:1
Pos:20
Number:DC16078
Name:Frame
Comment:UP
Quantity:1
Pos:21
Number:14M7140
Name:Nut
Comment:M10
Quantity:16
Pos:22
Number:12M7033
Name:Lock Washer
Comment:10 MM
Quantity:12
Pos:23
Number:19M7167
Name:Cap Screw
Comment:M10 X 25
Quantity:18
Pos:24
Number:DC15955
Name:Bracket
Comment:
Quantity:1
Pos:25
Number:14M7031
Name:Nut
Comment:M12
Quantity:2
Pos:26
Number:19M7387
Name:Cap Screw
Comment:M12 X 40
Quantity:1
Pos:27
Number:DC18341
Name:Bracket
Comment:(SUB FOR DC15959)
Quantity:1
Pos:28
Number:CC15958
Name:Quadrant
Comment:
Quantity:1
Pos:28
Number:CC18155
Name:Quadrant
Comment:(SUB FOR CC15958)
Quantity:1
Pos:29
Number:DC15952
Name:Bracket
Comment:RH
Quantity:1
Pos:29
Number:DC18158
Name:Support
Comment:RH (SUB FOR DC15952)
Quantity:1
Pos:3
Number:14M7029
Name:Nut
Comment:M8
Quantity:11
Pos:30
Number:DC18152
Name:Frame
Comment:RH (SUB FOR DC15924)
Quantity:1
Pos:30
Number:DC15924
Name:Frame
Comment:RH
Quantity:1
Pos:31
Number:DC16081
Name:Gudgeon
Comment:
Quantity:1
Pos:32
Number:DC16084
Name:Bracket
Comment:RH
Quantity:1
Pos:33
Number:DC16088
Name:Bracket
Comment:LH
Quantity:1
Pos:34
Number:24M7134
Name:Washer
Comment:11 X 22 X 2 MM (SUB FOR 12M7033)
Quantity:6
Pos:35
Number:DC15947
Name:Hitch
Comment:
Quantity:1
Pos:36
Number:CC15954
Name:Bracket
Comment:
Quantity:1
Pos:37
Number:CC16718
Name:Solid Shim
Comment:TK = 0,5 MM (.02")
Quantity:AR
Pos:37
Number:CC16716
Name:Shim
Comment:TK = 0,8 MM (.03")
Quantity:AR
Pos:38
Number:CC16717
Name:Shim
Comment:TK = 0,8 MM (.03")
Quantity:AR
Pos:38
Number:CC16719
Name:Solid Shim
Comment:TK = 0,5 MM (.02")
Quantity:AR
Pos:39
Number:CC15920
Name:Shim
Comment:TK = 0,5 MM (.02")
Quantity:AR
Pos:39
Number:CC15921
Name:Shim
Comment:TK = 0,8 MM (.03")
Quantity:AR
Pos:4
Number:12M7032
Name:Lock Washer
Comment:8 MM
Quantity:11
Pos:5
Number:19M7139
Name:Cap Screw
Comment:M8 X 20 (SUB FOR 19M7425)
Quantity:9
Pos:6
Number:CC15234
Name:Spring Pin
Comment:
Quantity:1
Pos:7
Number:DC15984
Name:Pitman
Comment:
Quantity:1
Pos:8
Number:11M7058
Name:Cotter Pin
Comment:2 X 15 MM (SUB FOR 11M1379)
Quantity:2
Pos:9
Number:DC15978
Name:Lever
Comment:
Quantity:1